
 

 
 
 

 
 

 
 
 
 

  

 
 

 
 
 
 
 
 
 

 
 

 
 




















 




















 

City of San Diego 

Recycled Water 


Master Plan Update 2005 


September 2005 

PBS&J Project No.:  491098 

Prepared For: 

City of San Diego 


Prepared By: 

9275 Sky Park Court, 

Suite 200 


San Diego, CA  92123
 





 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

  
 

 
 

 







 






















 







 






















 

City of San Diego 

Recycled Water 


Master Plan Update 2005
 

September 2005 

This Master Plan Update documents the Reuse Study’s evaluation of  

opportunities to expand the City’s existing recycled water distribution system  

of additional non-potable uses.  Previous drafts of this document have been 
[...]
expansion. The 16 miles of pipeline needed to implement this phase are under various stages of 
design or construction and is dependent on the timing of construction of the associated new 
development in the area. This area would be served by branching off of the Black Mountain 
Road recycled water main at Canyonside Park in Los Penasquitos Canyon, and merging with the 
SR-56 alignment at Camino Ruiz.  The terminal point is the Del Mar National Golf Club 
(formerly Meadows Del Mar) in Carmel Valley.  Other significant customers will be served 
along the way, including Caltrans, Pacific Highlands Ranch, and the Palacio Del Mar Golf 
Course. Recycled water use along this corridor is anticipated to generate a recycled water 
demand of approximately 1,000 AFY (0.9 MGD) when the entire length of pipeline is 
completed.   

The Phase III service area identified in the 2000 Updated Water Reclamation Master Plan 
includes the Rancho Bernardo/Interstate 15 corridor.  This area is densely populated and built 
out, but has numerous parks and golf courses that would benefit from recycled water service. 
The recycled water demand in this service area, including two golf courses in Poway, is 
estimated to be approximately 1,800 AFY (1.6 MGD).  Providing service to this area would 
require investment in 17 miles of pipeline, a pump station, and the siting of at least one large 
storage reservoir.  These facilities are in the planning stage and their implementation may be 
subject to a comparison of costs and benefits associated with the opportunities developed as part 
of the Master Plan 2005. 

Collectively, if implemented as described, the phased system expansions outlined above will 
allow the City to meet the 12 MGD water reuse goal by 2010. 

1-6 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 

1.0 Introduction 

Figure 1-2 – North City Recycled Water Distribution System 

1-7 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 

 

 

 

1.0 Introduction 

1.4 SOUTH BAY SYSTEM AND SERVICE AREA 

The 15 MGD SBWRP became operational in the summer of 2002.  It currently produces almost 
9 MGD of secondary treated wastewater that is disposed of via an ocean outfall. Certification of 
the tertiary treatment facilities by the Regional Water Quality Control Board (RWQCB) was 
granted in 2004. On October 16, 2003, the San Diego City Council executed an agreement to 
sell 6 MGD of recycled water to the Otay Water District (OWD). OWD will have infrastructure 
in place to take this water by January 1, 2007. Construction of facilities was recently completed 
to deliver 0.7 MGD of recycled water to the adjacent International Boundary and Water 
Commission (IBWC) Wastewater Treatment Plant.  In addition, Caltrans has expressed interest 
in using recycled water for freeway landscape irrigation at the southern ends of Interstates 5 and 
805, and the 905 interchange. Other potential users are being identified; however, the City’s 
recycled water service area in the South Bay is small and surrounded by other water agencies. 
Figure 1-3 illustrates the facilities that comprise the distribution system for the Southern Service 
Area (SSA). 

1-8 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 

1.0 Introduction 

Figure 1-3 – South Bay Recycled Water Distribution System  

1-9 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 
 
 
 
 
 
 
 

 

 

 

 

 

 

 
  

 

 
 

  

 

	 
	 
	 
	 
	 
	 
	 

	 

	 

	 

	 
	 
	 
	 
	 
	 
	 

	 

	 

	 

1.0 Introduction 

1.5 WATER REUSE STUDY OBJECTIVES, GOALS AND APPROACH 

On January 13, 2004, the San Diego City Council adopted Resolution R-298781, provided as 
Appendix A, directing the City Manager to conduct a study evaluating all aspects of a viable 
increased water reuse program.  The study would include evaluations of the following 
opportunities to expand the City’s use of recycled water: 

•	 Groundwater storage, 
•	 Expansion of the distribution system,  
•	 Reservoirs for recycled water,  
•	 Live stream discharge,  
•	 Wetlands development,  
•	 Reservoir augmentation and 
•	 Gray water use. 

For each of the above opportunities, the study would provide an assessment of public health, 
public acceptance, costs, reliability, and current science and technology issues.  

As part of the planning process the study team, consisting of consultant engineers, scientists, 
public relations specialists and City Water Department staff, developed an objective, a mission 
statement and goals for the project: 

Objective 

To conduct an impartial, balanced, comprehensive and science-based study of all recycled water 
opportunities so the City of San Diego can meet current and future water needs. 

Mission 

To pursue opportunities to increase local water supply and reliability, and optimize local 
water assets, through a comprehensive study of recycled water. 

This mission statement is intended to guide the study team to achieve their objective.  Coupled 
with the mission are the three primary goals, which were established by the study team. The 
goals are aligned with the City Council Resolution R-298781 and are listed below. 

Goals 

•	 To develop opportunities for recycled water that are safe, economically viable, 
environmentally sustainable, protect human health, and reflect public values through a fair 
and unbiased evaluation of recycled water uses. 

•	 To partner with residents, businesses, agencies and government to help policy makers make 
informed decisions on how to best use recycled water. 

•	 To provide tools to expand the public’s awareness, knowledge and involvement, and present 
information in a way that is understandable and accessible to all San Diegans. 

1-10 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 

 

 

 

 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

1.0 Introduction 

The overall study goal is to develop viable choices for policy makers seeking to optimize water 
reuse. The opportunities would be vetted through public involvement sessions, and an 
Independent Advisory Panel of experts was enlisted to provide insight, critique, and 
recommendations on study efforts. 

Approach 

In preparing the Water Reuse Study 2005, a series of technical memoranda were written to 
provide an in-depth review of various topics pertinent to the study.  The technical memoranda 
produced are listed below: 

• Master Plan Update (Master Plan 2005) 
• Groundwater Opportunities 
• Wetland Opportunities 
• Graywater Opportunities 
• Reservoir Augmentation Opportunities 
• Science, Technology, and Regulatory Issues 
• Cost Analysis 
• Public Outreach and Involvement  

This technical memorandum represents the Master Plan 2005 for the City of San Diego’s 
Recycled Water System. This document reviews the available supply of recycled water, an 
updated market assessment, and recycled water system expansion opportunities in the City of 
San Diego. 

1-11 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

1.0 Introduction 

This page intentionally left blank. 

1-12 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 

  
  

 

   
 
 

 

 
 

 

 

 
 

 

 

 


 
 2.0 RECYCLED WATER SUPPLY
 

The City of San Diego currently operates two water reclamation plants – one in North City and 
one in South Bay. The location of these facilities and their respective service areas were shown 
in figures in the previous section. Each of these reclamation plants is described below. 

The Aqua III Plant in San Pasqual Valley was constructed as a research facility and had the 
capacity to treat 1 MGD for agricultural use and irrigation until 2001 when the project was 
discontinued. The City has no plans to recommission the San Pasqual treatment facility at this 
time and therefore this facility is not considered as a source of recycled water in this study.   

Additional potential sources of recycled water include the construction of a reclamation plant in 
the Mission Valley area to capture wastewater flows in the North and South Mission Valley 
Trunk Sewers. A brief discussion of site-specific recycled water systems and recycled water 
storage is also provided in this section. 

2.1 NCWRP SUPPLY 

The North City Water Reclamation Plant (NCWRP) is located in the vicinity of Interstate 805 
and Miramar Road. The NCWRP has a design capacity to treat 30 MGD and has been in 
operation since September 1997. The plant is operated by the City’s Metropolitan Wastewater 
Department (MWWD) and currently treats 22.5 MGD of wastewater to secondary standards. The 
NCWRP receives wastewater flows from the communities of Del Mar, Sorrento Valley, Rancho 
Penasquitos, and the City of Poway through diversion structures located at the Penasquitos Pump 
Station and Pump Station 64. The undiverted flows from these communities are pumped to the 
Point Loma Wastewater Treatment Plant for treatment and disposal. A schematic of this 
wastewater collection system is shown in Figure 2-1.  

A schematic of the NCWRP treatment process is shown in Figure 2-2. Untreated wastewater 
(influent) enters the plant through an 84-inch pipeline beneath the I-805 and flows into the 
NCWRP Influent Pump Station. Four pumps at the influent pump station pump the wastewater 
up a 90-foot rise to the Headworks. From the Headworks, through the remaining treatment 
process, the majority operates through gravity flow. At the Headworks wastewater passes 
through large rake-like bar screens to remove solid debris and floating material called rags. Rags 
are comprised of cloth, wood, plastic and vegetable matter. Once the rags have been removed 
from the wastewater they are dewatered and trucked to the landfill. The screened wastewater 
then passes through aerated grit chambers where heavier solids such as sand, gravel, coffee 
grounds and eggshells are settled out and removed. The grit is then dewatered and taken to the 
landfill.  

2-1 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 
 

  
  

  

 
 

 

 
 

 

 

 
 

 
 
 

 

2.0 Recycled Water Supply 

Primary Sedimentation occurs when solids sink to the bottom of the tanks and "scum" (grease 
and cooking oil) float to the surface. "Raw Sludge" that has settled to the bottom of the basins is 
collected by a chain and flight system then pumped to the Blended Sludge Pump Station. 
Similarly, the scum is removed from the surface of the sedimentation tanks, dewatered and taken 
off site for disposal. Primary Sedimentation takes approximately 90 minutes removing 99 
percent of the settleable solids, 50 percent of the suspended solids and 25 percent of the 
biochemical oxygen demand (BOD). 

Aeration is found in two different zones: anoxic zones where oxygen is depleted and aerobic 
zones where oxygen is consumed. Both zones have beneficial bacteria that eat soluble BOD. The 
anoxic zone is designed to control filaments while the aerobic zone is designed for the organisms 
to ingest and digest the organic solids while increasing in number and density. The organisms are 
called mixed liquor. 

Odor Control is an important part of the influent, headworks and primary wastewater treatment 
process. Odor is caused primarily by hydrogen sulfide gas. Throughout the plant, Odor Control 
"Scrubbers" draw the foul air (and odors) off the flow of wastewater. The foul air is drawn into 
the "scrubbers" where it passes through a bleach solution spray at a pH of 9.0, which neutralizes 
odor-causing sulfide compounds. The "scrubbed" air then passes through carbon filters that 
remove any additional foul odors before releasing the air into the atmosphere. 

Secondary Clarification occurs when the mixed liquid settles to the bottom of the basins and is 
collected by a chain and flight system. The solids (return activated sludge (RAS)) are then 
pumped to the aeration basin influent channel. A small portion of the RAS is also sent to the 
blended sludge pump station through the low capacity waste pumps. The water has now been 
treated to secondary effluent quality. The secondary effluent can either be returned to the sewer 
system, Point Loma Wastewater Treatment Plant or to Tertiary Treatment for recycled water 
applications. The Blended Sludge Pump Station sends the combined primary sludge, secondary 
scum and low capacity waste to the Metro Biosolids Center (MBC) for further processing. 

The NCWRP produces high quality recycled water, exceeding California’s strict Title 22 criteria 
for water recycling. In Tertiary Treatment, secondary effluent flows into anthracite coal beds 
where it is filtered of remaining solids. Filtered Effluent is then chlorinated in chlorine contact 
tanks for a minimum of 90 minutes for proper disinfection. At this stage the water is ready to use 
for plant irrigation and equipment operations. A portion of the filtered effluent is sent to the 
Demineralization Facility, which uses an electro-dialysis reversal (EDR) process to reduce the 
salinity of the recycled water. Salinity is typically measured as total dissolved solids (TDS) and 
the City has committed to providing recycled water not to exceed 1000 mg/l. Filtered effluent is 
blended with demineralized water then chlorinated in chlorine contact tanks for a minimum of 90 
minutes for proper disinfection. The demineralized recycled water is then available for industrial, 
irrigation or agricultural purposes. 

2-2 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



RANCHO 

BERNARDO 


POWAY 

RANCHO 


PENASQUITOS 


DELMAR 

PENAsaUITOS NORTH CITY r-----' 
~------~F~O=RC~E~M~A~IN~-'~ WRP 

(NORTH CITY INT AKEI 

~ Ips 65 PS 64 

RETURN LINE 

NSA 

RECYCLED WATER 


DISTRIBUTION SYSTEM 


PS 02 

• 

POINT LOMA 


WWTP 


SOUTH METRO 
INTERCEPTOR 

OCEAN 
OUTfALL 

LEGEND 
NORTH CITY DIVERSION STRUCTURE 

WITH GATE CONTROL WASTEWATER COLLECTION 
SYSTEM SCHEMATIC 

FIGURE 2-1 
23. 2005 

Master Plan Update 
June 2005 



 
 

  
  

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

2.0 Recycled Water Supply 

This page intentionally left blank. 

2-4 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 
 

  
  

  

 

2.0 Recycled Water Supply 

Figure 2-2 – North City Water Reclamation Plant Treatment Process 

2-5 San Diego Water Reuse Study 
Master Plan Update 

September 2005 



 
 

  
  

  

 

 

 

 

 

 

 

 

 
 
 

 

 

 

   

2.0 Recycled Water Supply 

Currently, nearly 6 MGD is processed through a tertiary treatment process (anthracite coal 
filters) of which 1 MGD remains on-site for irrigation and process water. One-third of the 
remaining flow is further treated through an electrodialysis reversal (EDR) demineralization 
treatment process, which includes three units that have a capacity to treat 1 MGD each.  This is 
then blended with tertiary treated water at a 2:1 ratio, which effectively produces 3 MGD of 
recycled water per EDR unit. Maintenance of the units is rotated such that one of these three 
units is always out of service, thus there is EDR capacity to produce up to 6 MGD of recycled 
water. Expansion of the EDR facilities by 2 additional EDR units in 2005 (a total of 4 EDR units 
operating) will allow up to 12 MGD of recycled water to be available for customers.  Additional 
demineralization capacity will be needed to enable delivery of recycled water beyond 12 MGD. 

All the power required to operate the NCWRP is provided by an on-site Cogeneration Facility 
operated by Minnesota Methane. The cogeneration plant is powered by methane piped from the 
Miramar Landfill and MBC digesters. Approximately 75 percent of the power produced is used 
for plant electrical needs with the remainder of the power sold to the local electric grid. 

Figure 2-3 shows the anticipated availability of recycled water from the NCWRP from 2005 to 